

Test Report

No. SHAMLP1402742101

Date: 06 Mar 2014

Page 1 of 4

Miracll Chemicals Co.,Ltd

No.35 Changsha Street, Economic & Technological Development Zone, Yantai City, Shandong Province, P.R. China

The following sample(s) was/were submitted and identified on behalf of the clients as : (TPU) Thermoplastic Polyurethane

| SGS Job No. : | SHIN1402006693PC - SH |
|---------------------------|---|
| Material and Mark : | H570 |
| Client Ref. Information : | QP140200050 |
| | E60/E65/E70/E75/E80/E85/E90/E95/E180U/E185U/E190U/E195U/E180/E185/E1 90/E195/E155D/E165D/E175D/E185L/E190L/E195L/E155DL/E165DL/S90/S95/S 55D/S65D/S180/S185/S190/S195/S165D |
| | I85D/E260/E265/E270/E275/E280/E285/E290/E295/E370/E375/E380/E385/E390/ E395/E365D/E375D/E570/E580/E585/E590/E595/E680/E685/E690/E695/E655D/ E665D/E675D/M60/M65/M70/M75/M80 |
| | M85/M88/M90/M95/M55D/M65D/M80F/M85F/M90F/M95F/L80/L85/L90/L95/L55D /L65D/L75D/H190/H220/H230/H240/H206/H210/H290L/H290/H290H/H390 |
| | H570/H580/H585/H590/H680/H685/H690/H695/H780/H785/H870/E180F/E185F/ E190F/E195F/E20S/F155/F160/F165/F170/E175/F830/F840/F850/A170/A180/A1 85/A870/A880/A885/A875D |
| Date of Sample Received : | 28 Feb 2014 |
| Testing Period : | 28 Feb 2014 - 06 Mar 2014 |
| Test Requested : | Selected test(s) as requested by client. |
| Test Method : | Please refer to next page(s). |
| Test Results : | Please refer to next page(s). |
| Result Summary : | |

| Test Requested | Conclusion | |
|--|------------|--|
| FDA 21 CFR 177.2600- Total extractives | PASS | |



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested . Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3rdBuilding,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国·上海·徐汇区宜山路889号3号楼 邮编: 200233



Test Report

No. SHAMLP1402742101

Date: 06 Mar 2014

Page 2 of 4

Signed for and on behalf of SGS-CSTC Ltd.

am Ma

Marry Ma Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity, without prior written approval of the SGS.



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-enDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3^{re}Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233



No. SHAMLP1402742101

Date: 06 Mar 2014

Page 3 of 4

Test Results :

Test Report

Test Part Description :

| Specimen No. | SGS Sample ID | Description | Material |
|--------------|------------------|-------------------------|-------------------------|
| | | | (claimed by the client) |
| SN1 | SHA14-027421.001 | Transparent solid piece | TPU |

FDA 21 CFR 177.2600- Total extractives

Test Requested : As specified by client, to determine the amount of total extractives from rubber articles intended for repeated use for compliance with Food and Drug Administration Regulations.

Test Method : With reference to FDA 21 CFR 177.2600.

| Simulant Used | <u>Time</u> | <u>Temperature</u> | <u>Max. Permissible</u> <u>Limit</u> | Result of 001 Total extractives | <u>Comment</u> |
|-----------------------|-------------|-----------------------|---|------------------------------------|----------------|
| Distilled water | 7.0hr(s) | Reflux temperature | 20mg/inch ² | 0.6mg/inch ² | PASS |
| Succeeding extraction | 2.0hr(s) | Reflux temperature | 1mg/inch ² | <0.5mg/inch ² | PASS |
| n-Hexane | 7.0hr(s) | Reflux temperature | 175mg/inch ² | 2.6mg/inch ² | PASS |
| Succeeding extraction | 2.0hr(s) | Reflux temperature | 4mg/inch ² | 0.5mg/inch ² | PASS |



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-end-Condit

3rdBuilding,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233



Test Report

No. SHAMLP1402742101

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-enDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3rdBuilding,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233